yjamato

Parts List

HIGH SPEED UNIQUE CYLINDER BED CHAINSTITCH MACHINE

VG2790

MODELS

VG2790 VG2790P VG2790-31
VG2790-41 VG2790-51
VG2791 VG2792 VG2792P

% YAMATO SEWING MACHINE MFé. 00, LTD.



-VUXDRA

ZDNR—Y Y ZNFIVG2790-10000-TINZEAXREFNICLTA S AN EERLTWET,
BRI1~13EEREFNZLZHLTVWET,

BEE 14~ JEFIL, AHEBSEZRHELTVWETD,
IR=YYRNCEHINTWEZHFT—DTHRIEAERXAEZXBEERDULTWVWET,

EEEDFHA (Parts No. OBtlcEHINhTWEY, )

[ ] 8ERONK—=YYUZIMNIHLT, SEZESINBREZRDLTVET,
[ 1 WIZIBParts No, RU'RIEDFA

¢ HEON—YUYRMIRUT. SEEMShBRRCETLERDLTVET,

BEEXDED ZER

Y TDIN—Y 'JXI\LZEE%%EEJI’LTL\%EBETEEZ‘;‘_II_SMJF%%&J\ Parts No.(fl 2 (X, 3500201) CHEEWVWLE
ER

% 0068011 D&, 0068011X 68011 TTEXTE LY,

* IFPFa—TJENORIEIRBEERIZHMESETIV,

BB, CON=YYXANDTHFEIEG. ARICLDEESNBBENHDIXRITDTITETIW,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VG2790-10000-T1N.
The items from No.1 to No.13 contain the standerd model.-

The following items included No.14 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you,
Y When the Part No. is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
% When ordering Air Tube, please inform us of the Part No. and the length,

This Parts Listis subject to change without notice.



Contents

B X

MISCELLANEOUS COVERS (1) H/X—EEfR (1) 1
MISCELLANEOUS COVERS (2) HX—EfR (2) 2
MISCELLANEOUS THREAD EYELETS FE R 3

MISCELLANEOUS BUSHINGS & EYE GUARD

7y Y1 RUCFAi—FEE4

NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM  #tS4sRUTH#ME 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LE#iBRUstRiEVEE 6
NEEDLE BAR MECHANISM shiEt 7
PRESSER FOOT MECHANISM TS 8
SPREADER MECHANISM 8 R JL— /N 9
LOOPER DRIVING MECHANISM JL— I 10
FEED DRIVING CONTROL MECHANISM Bil% D S S 11
FEED DRIVING MECHANISM EUBE 12
LUBRICATING MECHANISM fash A 13

PULLER MECHANISM EXCLUSIVE PARTS(1)

75— HEEAEM(1)14

PULLER MECHANISM EXCLUSIVE PARTS(2)

77— HEER®EM(2)15

PULLER MECHANISM EXCLUSIVE PARTS(3)

77 —HBEEREM(3)16

VG2790-1000-TIN, T4N, T1A, T2A, T4A, EXCLUSIVE PARTS YI7ETILERSES 17
VG2790-1000-KTN, K4N, SM EXCLUSIVE PARTS YI7ETFILERES 18
¢ VG2790-1000-T2N-31, T2N-41, K4N-51 EXCLUSIVE PARTS Y7 EF/LHABA#@m 19
VG2790-1000-WF2 EXCLUSIVE PARTS Y7EFNVER#Bm 20
® VG2791-156M-K4N EXCLUSIVE PARTS H7ETFNER#Bm 21
¢ VG2792(P)-132M, 140M, 148M, 156M EXCLUSIVE PARTS Y7EFVERBM 22
EXTRA PARTS BE o 23
TREAD STAND RiLEH 24
ACCESSORIES(1) 79 UERKR() 25
ACCESSORIES(2) 779U ERKR2) 26
WARNING LABEL E&EINI 27
LIST of MAIN SPARE PARTS(1) FEBmMYAR() 28
LIST of MAIN SPARE PARTS(2) FE#HmY A (2) 29
LIST of MAIN SPARE PARTS(3) _ FERmY A (3) 30
INDEX £ 31




VG2790



MISCELLANEOUS COVERS(1)
e

HNR—BEFR(1)

Ref.No Parts No. Description m A Amt. Req
1 3500201 Top Cover EAHNR— 1
2 110045 Screw(M4-0.7 X 12) xRy 11
3 3500430 Top Cover Gasket EAR=RyF> 1
4 0068011 Qil Sight Window A1 WFERE 1
5 0020759 Top Cover Seal Plug EANR—E 2
6 3500207 Head Cover Ny RA— 1
7 3500431 Head Cover Gasket ANy RANR—=RyF 1
8 0093864 Head Cover Seal Plug B 1
9

10 3501806 Side Cover, C. Set R A /N—(18) 1
11 3501807 Side Cover{Upper) R H/IN—(L) 1
12 3501808 Side Cover(Lower) BRFHAN—(T) 1
13 340034 Pin EyIEy 2
14 110106 Screw(M4-0.7 X 8) = 4
15 3501811 Side Cover Gasket BREHN—NRyF 1
16 3501809 Side Cover Hook BB HNR—T v 1
17 009995 Screw(M3-05 X 5) Exy 1
18 3501805 Front Cover BiA/— 1
19 3500007 Wind Guide Plate BRI 1
20 110013 Screw(M4-0.7 X 8) Exy 3
21 0020137 Drain Hole Seal HkFRINvFy 1
22 005075 Screw(3/8-24 X 8) HRFRY 1
23 3500005 Oil Reservoir Gasket P A 1
24 3500004 Oil Reservoir mET 1
25 120016 Screw(M8-1.25 x 20) =37 4
26 340000 Machine Frame Supporting Bar Ny RZTH 4
27 2049401 Serial Number Plate BEIL—b 1
28 4109403 Model Plate(See the below) BIR(TiLER) 1
29 000726 Rivet IEXE 4

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(1) AR 2 S DORR IS (r —

AT, WFRES )2 BRI ESI W,

VG2790



VG2790



MISCELLANEOUS COVERS(2)
o

HIN—BR(2)

2

RefNo Parts No. Description m A Amt. Req
1 3500224 Cloth Plate(Large) JO0X7L—Kk(K) 1
2 120009 Screw(M4-0.7 X 12) xRy 2
3 3500226 Cushion gV 2
4 3501815 [3500219] Slide Cover BUIR 1
5 3500227 Crank Chamber Cover FhAN— 1
6 3500228 Crank Chamber Cover Gasket FHHIRK—=IyF> 1
7 130003 Screw(M4-0.7 X 7.3) ExY 7
8 0020052 Seal Plug o 1
9 3500432 Rear Cover Gasket BANR—NRyFY 1

10 3100016 Rear Cover #Bh— 1

11 110013 Screw(M4-0.7 x 8) kxy 10
12 3500012 Seal Plug Bt 3
13 0093864 Seal Plug B 2
14 0065275 Seal Plug B 1

15

16 3501814 Stitch Plate Holder triRé& 1

17 110041 Screw(M4-0.7 X 8) =87 2
18 3500256 Slide Cover Supplementary Block BURMEI IOy o 1

19 006202 Screw(M4-0.7 X 6) Ry 1

20 330011 Seal Plug(¢ 4.9 x 4.3) B 3
21 160005 Screw(M6-1 X 8) xRy 1

22 3500223 Front Cover Hinge R VA ) 1

23 110016 Screw{M4-0.7 X 14) Ry 2
24 170001 Screw(M4-0.7 x 8) ji= 2
25 300100 Conical Spring Washer IIVACSVATEZE 4 4
26 160001 Screw(M4-0.7 x 4) kxy 2
27 3501813 Front Cover(Lower) BIRAF H/X—(TF) 1

28 110031 [110045] Screw(M4-0.7 X 12)[M4-0.7 X 12} xRy 1

29 100001 [000015] Nut Fwvhk 1

30 3130032 Supplementary Front Cover e IN— 1

31 110102 Screw(M2.5-045 x 5) ExY 2
32 000538 Washer Ty 2
33 3130017 Stitch Plate Support(Upper) SHRENAF AR () 1

34 110106 Screw(M4-0.7 x 8) xRy 6
35 000651 Knock Pin VAR 7 2
36

37 3501812 Front Cover(Upper) HIBEF H/8—(F) 1

38 130002 Screw(M3-05 X 6) xRy 1

39 3500233 Thread Take-up Cover(Front) 1 LFHIN—(HED) 1

40 110002 Screw(M3-0.5 x 5) ExY 1

41 007627 Screw(M4-0.7 X &) Fxy 2
42 190078 Screw(M4-0.7 X 5) NRETRY 2
43 0094201 Cover Latch Spring HNR—=Z v FINE 1

44 110012 Screw(M4-0.7 X 5) = 3
45 3500008 Oil Cooling Fan Cover BENT 7SR~ 1

46 3500230 Ball Bearing Holder RF7YVTET 1

47 3200013 Belt Cover Support NI ANR—FT 1

48 3130040 Fabric Guide(Left) WH1 R(E) 1

49 3130041 Fabric Guide(Right) wHA R(A) 1

50 110007 Screw(M25-045 X 6) xRy 2
51 330019  [330011] Seal Plug(¢ 4.9 x 35)[¢ 4.9 x 4.3] B 1

52 110045 Screw(M4-0.7 X 12) Exy 2

VG2790



~

~
>

= w @24
ny 4:3\49 @——24 %—55

, V\\\\\ @\ 47 \ﬁ ! \;\
{ “ % 49 54 é ?

VG2790



MISCELLANEOUS THREAD EYELETS

REBR

3

Ref.No  Parts No. Description m B Amt. Req
1 0024084 Thread Tension Spring Cap FFEF/NRFvY v (L) 5
2 0024083 Tension Spring Bushing HREAFF v FEIYIEX 5
3 0030255 Tension Spring(Needle) HRBFICR(ER) 3
4 0032952 Tension Spring(Looper, Top Cover) REAF/INRUL—IC HD) 2
5 0090071 Thread Tension Spring Retainer RAF/NREY Vv I(T) 5
6 000177 Felt )b 5
7 0031111 Tension Disc *RFEFM 10
8 290029 Tension Post RIFTE 5
9 0090812 Tension Post Ferrule RBPFERBL 5

10 3500287 Tension Disc Separator FAE X R 1
11 0090856 Tension Disc Eyelet HRFAEFMAE 5
12 0090807 Thread Lead-in Guide RATFAERE 5
13 3500286 Tension Post Support FRAFE 1
14 110013 Screw(M4-0.7 x 8) Ry 9
15 3500284 Thread Guide Plate REAIR 1
16 0020119 Thread Eyelet Pipe(Short) HIE/ 1 T (5R) 2
17 3500285 Thread Eyelet Pipe Holder S8/ THT 1
18 3500288 SP Device, Complete Set SPEE (#H) 1
19 3500281 Needle Thread Eyelet Bracket thRES 1
20 350009 Tapping Screw(3 X 6mm) FyEYRY 2
21 3100384 SP Container SP&¥>Y 1
22 3100386 Felt SP7zxiLbk 1
23 3500282 Needle Thread Eyelet ftE 3
24 110054 Screw(M3-0.5 X 3.5) Exy 8
25 3500269 Top Cover Thread Eyelet{Upper) B B (L) 1
26 110009 Screw(M4-0.7 X 8} Ry 4
27 3500202 Needle Thread Take-up Guard HRigUH—NR 1
28 130003 [130002] Screw(M4-0.7 x 7.3)[M3-05 X 6] xRy 2
29 3500466 [3500435] Needle Thread Guide #HARZT 1
30 000538 Washer Ty 1
31 007627 Screw(M4-0.7 X 6) Exy 1
32 3500270 Top Cover Thread Guide B Y REA 1
33 3500238 Eyelet Holder Stopper HLHRERZ by 1
34 3500271 Top Cover Thread Eyelet g NRFRE 1
35 001818 Tension Post REBFIE 1
36 0037108 Top Cover Tension Disc INBFI 4
37 0035813 Top Cover Tension Spring B Y RFF/ X 1
38 000360 Nut Fvhk 1
39 3500232 Thread Take-up Eyelet Bracket HLRES 1
40 3500234 Thread Take-up Cover(Rear) HLFIR—(18) 1

Ref. No. 41 to b5

See the following page.

VG2790



29

~

ﬁ’ ; -
o
I
41 |

o 1
Q‘\\\\

~

W 24
4;@\49 g—24 &%——55

49 54 :
e
’ s@ %\\z\@/

5
SN, @
8 1

7 @ ,

1
° 5 4% @

VG2790

¢ >



MISCELLANEOUS THREAD EYELETS
o

REB R

3

Ref.No Parts No. Description m A Amt. Req
41 006202 Screw(M4-0.7 X 6) xRy 2
42 3500237 Latch Spring A A S 1
43 3500240 Thread Take-up Eyelet Holder 51 L RER 1
44 170010 Screw(M4-0.7 X 4) xRy 1
45 300100 Conical Spring Washer m/iRxITvy 1
46 000669 Washer Ty 1
47 3500245 Thread Take-up Eyelet(Left) HLFRE(E) 1
48 3500246 Thread Take-up Eyelet(Right) HLRER) 1
49 110027 Screw(M2.5-0.45 X 3.5) IERY 2
50 3500242 Looper Thread Guide W—ICREA 1
51 3500247 Looper Thread Eyelet W—)UNRFHRE 1
52 0032426 Looper Thread Retainer Spring INBFINER 1
53 170042 Screw(M3-0.5 X 5) xy 1
54 3500250 Looper Thread Eyelet(Center) —IRE () 1
55 3500249 Looper Thread Eyelet(Right) W—ICREE) 1

VG2790



VG2790



MISCELLANEOUS BUSHINGS & EYE GUARD

Ty ROFA H— RER4S

RefNo Parts No. Description m B Amt. Req
1 110116 Screw(M10-1.5 x 4) kxy 1
2
3
4 310106 Laced Wire(¢ 3 X 130mm) - 1
5 3100099 Presser Bar Bushing BrgEvyya 1
6 3204021 [0030291] Oil Seal A= 1
7 3500095 ([3100100] Spreader Driving Bar Bushing BURIL—IET v 1
8 0063055 Oil Seal FAN2—I 1
9 3500050 [2100272] Oil Seal A1 —IL 1

10 3500044 Needle Thread Take-up Bushing(Front) &5\ a7 v 3 1 (80) 1
11 3500045 Needle Thread Take-up Bushing(Rear) #pig&UEI7 v > 1 (#%) 1
12 3500047 Spreader Driving Shaft Bushing(Left) &Y RIL—/\87 v > 2 (k) 1
13 3500048 Spreader Driving Shaft Bushing(Right) &Y kI —/ET v > 2 (H) 1
14 3500041 Qil Seal FAN2—IL 1
15 3500046 Foot Lifter Lever Bushing BIBZs@M7voa 2
16 000195 Oil Wick(No.4-175mm) pi: Y 1
17 3500021 Lower Shaft Bushing(Left) T T 2 (F) 1
18 3500407 Qiling Felt BRI 1
19 3500040 Oil Seal AALIN2—=I 1
20 3500022 Lower Shaft Bushing(Right) TE7va(h) 1
21 3500030 Feed Bar Lift Shaft Bushing(Left) RYLETE#T v (k) 1
22 3500039 Qil Seal A= 2
23 3500031 Feed Bar Lift Shaft Bushing(Middle) RYETET v 2 a(h) 1
24 3500032 Feed Bar Lift Shaft Bushing(Right) RYET#HT v a(h) 1
25 3500025 Feed Bar Shaft Bushing(Left) EUET vy a(E) 2
26 3500028 Differential Feed Bar Shaft Bushing(Middle) 8Ti& V&7 v 2 2 (49) 1
27 3500029 Differential Feed Bar Shaft Bushing(Right) si% V&7 v > a1 (f) 1
28 3500026 Feed Bar Shaft Bushing(Middle) EUEHT vy a(h) 1
29 3500027 Feed Bar Shaft Bushing(Right) KTy > a(h) 1
30 3500023 Main Feed Lever Shaft Bushing{Left) &%V L/N\—87v> a1 (k) 1
31 3500024 Main Feed Lever Shaft Bushing(Right) #%#%Y L/\—87 v > 1.(A) 1
32 3500033 Needle Guard Holder Bushing(Front) #3245 &7 v > 1. (&0) ]
33 3500034 Needle Guard Holder Bushing(Rear) #=5&7 v a1 () 1
34 3500035 Differential Lever Shaft Bushing{Left) ZHL/X\—#7 v ¥ a1 (F) 1
35 3500036 Differential Lever Shaft Bushing(Right) Z81L /X—#7 v ¥ a1 (&) 1
36 3100006 Seal Plug B 2
37 3500037 Looper Driving Shaft Bushing(Front)  JL—/S&7 v < 2 (81) 1
38 3500038 Looper Driving Shaft Bushing(Rear)  JL—/X&#7 v > 2 (%) 1
39 3500203 Eye Guard, Complete Set FA H— R (#) 1
40 3500204 Air Wiper Bracket IFPT7ANRTZTy b 1

Ref. No. 41 to 55

See the following page

VG2790



VG2790



MISCELLANEOUS BUSHINGS & EYE GUARD

Ty RUOTAH—REE4S

RefNo Parts No. Description m A Amt. Req
41 110009 Screw(M4-0.7 x 8) xRy 2
42 000538 Washer Tyvy 2
43 3500205 Eye Guard Holder 7AH—Rk& 1
44 170044 Screw(M4-0.7 X 7) jI= ) 1
45 300104 [000010] Conical Spring Washer [1IVAN=SWRATE 4 1
46 000538  [000663] Washer Ty 1
47 000022 Nut vk 1
48 3500206 Eye Guard FPAH—R 1
49 110076 Screw(M3-05 X 6) I =) 2
50 3500208 Stopper Spring & SFAVAS-3 1
51 110030 Screw(M3-0.5 X 2.6) xRy 1
52 000014 Washer Ty 2
53 3500309 & Oil Seal FdAI2—IL 1
54 3500096 ¢ Sponge BHARYY 1
55 000397 & Oil Wick (® 2 X TTmm) PRy 1

VG2790



VG2790



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #t%7 kU T

5

RefNo Paris No. Description m A Amt. Req
1 3500101 Pulley 7= 1
2 300005 Washer A2 1
3 120012 Screw(M6-1 x 20} Ry 1
4 160005 Screw(M6-1 X 8) Ry 4
5 160007 Screw(MB-1 X 6) Y 4
6 3500104 Oil Cooling Fan Unit BH 7 7 v (18) 1
7 160001 Screw(M4-0.7 X 4) Ry 4
8
9 3260010 Main Shaft Sprocket(Lower) NILET=YU(F) 1

10 3100131 [0093090] Ball Bearing(Middle) M—=IARF Y >4 (F) 1
11 3100132 lLower Shaft(Right) TE(%) 1
12 3100122 Oil Pump Driving Worm Ut —L 1
13 3100127 Counterweight(Small) YA &k 2l {1\ 1
14 110009 Screw(M4-0.7 x 8) Ry 2
15 3100123 Ball Bearing(Left) N=IRTF Y VI (E) 1
16 3500109 Lower Shaft(Middle) T8l () 1
17 160004 Screw(M6-1 X 4.8) Exy 2
18 001107 Spring Pin(¢ 2 X 6mm) A7V TEY 4
19 3500111 Lower Shaft(Left) T#h(£E) 1
20 310100 Oil Wick{¢ 4.4 x 100mm) SHS 1
21 160003 Screw(M5-0.8 X 5) Exy 1
22 3500165 Needle Guard Eccentric HEZErIFtEy 1
23 3500166 Needle Guard(Front) Lever =4 (0 i 1
24 110022 Screw(M3-05 x 10) Ry 2
25 3500413 [3500409] Felt )bk 1
26 3100241 Needle Guard(Front) Holder H=2rEnsg 1
27 3139200 Needle Guard{Front) ¢ (70 1
28 110036 Screw(M3-0.5 x 6.5) Exy 2
29 3500167 Needle Guard(Rear) Lever =T (1R b 1
30 3100245 Needle Guard(Rear) Holder H2T(BE 1
31 3509202 [31092011 Needle Guard(Rear) #HZT(12) 1
32 3500419 Needle Guard Lever Cover #HEZTBA/IN— 1
33 110012 Screw(M4-0.7 x ) Exy 2

VG2790



VG2790



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L@ O &thig Y K18

6

Ref.No Parts No.

Description m A Amt. Req
1 3500051 Handwheel N RIRA—JL 1
2 000989 Handwheel Mark NV RIRA—=ILN—7 1
3 160005 Screw(M6-1 X 8) Bxy 5
4 160007 Screw(M6-1 x 6) bRy 16
5 0092305 Magnet NTRy K 1
6 3500054 Ball Bearing R=IARFUT 2
7 3100129 Handwheel Adapter FETH 1
8 3500056 Timing Belt{(550-5GT-12) SAZINIL 1
9 3260011 Upper Shaft Sprocket(Upper) NIV TF—=YU (k) 1
10 3500069 Timing Belt(384-3GT-8) YAZVIRI B 1
11 3500068 Upper Shaft Sprocket(Upper) SAZTT—= (k) 1
12 3100275 Upper Shaft(Right) TE(E) 1
13 3100283 Upper Shaft Joint LERSF 1
14 3100127 Counterweight(Small) NSV RATIA NN 1
15 110009 Screw(M4-0.7 X 8) xRy 2
16 3500403 Oil Sleeve FAAIWAY—=T 1
17 3500060 Upper Shaft(Left) L#E(E) 1
18 160004 Screw(M6-1 X 4.8) = 4
19 310101 Oil Wick(¢ 5.1 X 15mm) b Y 1
20 310099 Oil Wick(¢ 3.3 x 30mm) PRy 1
21 110012 Screw(M4-0.7 % 5) kxrY 1
22 3500062 Upper Shaft Sleeve, C. Set FEZ Y =T (#0) 1
23 3500064 Upper Shaft Sleeve @Ry —7 1
24 0093154 Ball Bearing R=IRFZYU>T 2
25
26 160004 Screw(M6-1 X 4.8) =87 1
27 3500072 Adapter(Right), C. Set 7575 (R)HE) 1
28 3500073 Ball Bearing R=IRF I 1
29 3500076 Adapter YT 2
30 3500071 Looper Thread Take-up Shaft IRV H LB 1
31 3500070 Thread Take-up Shaft Sprocket(Lower) NJL K 7—YU(TF) 1
32 3500074 Adapter(Left), C. Set F& 75 (k) (#8) 1
33 3500075 Ball Bearing R=IRFZV>y 1
34 3500077 Looper Thread Take-up W—IRKRFFHL 1
35 006212 Screw(M5b-0.8 X 6) xRy 2
36 3500079 Connecting Rod ROy R 1
37 120001 [120049] Screw(M4-0.7 X 14)[M4-0.7 X 16] xRy 4
38 2100088 Connecting Rod Swing-proof RLIEX 2
39 3500066 Driving Lever BriR ' s 1
40 120013 Screw(M6-1 x 15) xRy 2
41 2100218 Driving Shaft Thrust Ring AZANIVT 1
42 000555 Washer vy 1
43 120015 Screw(M5-0.8 x 10} xRy 1
44 3500065 Driving Shaft igU 1
45 3500067 Bracket HRgUVE 1
46 000667 Spring Washer A7V T Ty 1
47 3500278 Needle Thread Take-up R ke 1
48 110106 [110104] Screw(M4-0.7 x 8)[M4-0.7 X 6] xRy 2
49 000600 ¢ Spring Washer ATV T oYYy 1

VG2790



VG2790



NEEDLE BAR MECHANISM
|

HEHEE

v

RefNo Parts No. Description m 4 Amt. Req
1 330017 Seal Plug = 1
2 3500310 & Needle Bar & Needle Bar Bushing, C. Set &t#s « $&E7v > 21 (1) 1
3 3500100 [3200111] Needle Bar Bracket HEfaF 1
4 110035 Screw(M4-0.7 X 10) xRy 1
5-1 0093357 Needle Clamp(56) g1k X 1
5-2 0093352 Needle Clamp(40)(Extra Parts) £k X (REEESR) 1
5-3 0093356 Needle Clamp(48)(Extra Parts) &1k A (REEESR) 1
5-4 0093358 Needle Clamp(64)(Extra Parts) £ 1 X (FREERE) 1
6 Needle(UY X 128 GAS) &t 3
7 0093365 Top Cover Thread Eyelet g Rl 1
8 001900 Screw(1/8-44 X 2.4} Xy 4
9-1 3508019 Stitch Plate(56M) £k 1
9-2 3508020 Stitch Plate(48L) (Extra) R (REEERER) 1
9-3 3508021 Stitch Plate(56L) (Extra) R (REEER) 1

10 009142 Screw(9/64-40 % 4.8) il 2
11 3500615 Counterweight INSVRATIA ~ 1
12 110011 Screw(M5-0.8 X 10) Ry 2
13 160029 Screw(M8-1.25 x 8) kxry 2
14 3500091 Connecting Rod, Complete Set gHEO Y K #R) 1
15 3200112 Connecting Rod gEOy R 1
16 0093212 Roller Bearing Z—RIRFZYT 1
17 3500617 Eccentric Pin Plate IFteErEYFL—h 1
18 130002 Screw(M3-05 X 6) =7 1
19 3500616 Eccentric Pin HEIFEVEY 1
20 000309 Felt(2.5 X 3 X 30mm) 7z 1
21 330000 Seal Plug i 1
22 3200118 Needle Bar Guide, C. Set SHEEZEA(RE) 1
23 3200116 Needle Bar Guide HEEA 1
24 0093186 Slide Block iz 1
25 009749 Screw(M4-0.7 X 16) Ry 2
26 3100338 Sponge R ARY Y 1

Note: Regarding the combinations of Needle Clamps and Stitch Plates, refer to the main spare Parts
lists on pages 41 and 42.
(F) #Hikx E#ROBEAEE X, 41, 2RV DFEFHRY A FZSRL TS,

VG2790



25%%?'@'\3 N/
®© YV A/

.

VG2790



PRESSER FOOT MECHANISM
- -~

RIS

8

RefNo Parts No. Description m & Amt. Req
1 0077270 Presser Spring Regulator WIBERY 1
2 000445 Lock Nut OvoFvhk 1
3 0065372 Presser Bar Spring(Outer) WIHE/INR(KR) 1
4 3500304 Presser Bar Connecting Brackst BIgiax 1
5 110031 Screw(M4-0.7 X 12) ExRY 1
6 0093483 Presser Bar Guide HIEERN 1
7 004441 Screw({11/64-40 x 16) jl=87) 2
8 0060142 Presser Bar Spring(Inner) AT AR/ R (FH) ]
9 3100110 Presser Bar HIE 1

10 3100112 Finger Guard Ja4 VAR 1
11 110002 Screw(M3-0.5 X 5) Ry 1
12 0093611 Oil Protector Ring gy 1
13 3100310 Collar(9 x 17 x 7mm) Hhz— 1
14 150001 Screw(M4-0.7 x 4) k=xy 1
15 0020271 Thread Chain Cutting Knife FxAVhVY 1
16 110054 Screw(M3-05 X 35) =87 1
17-1 3507052 Presser Foot, C. Set(56) I (48) 1
17-2 3507002 Presser Foot, C. Set(40)(Extra Parts) #I(H) (4&FE30m) 1
17-3 3507050 Presser Foot, C. Set(48)(Extra Parts)  #AI(fH) ($5E305m) 1
17-4 3507054 Presser Foot, C. Set(64)(Extra Parts) I () (FRrEEham) 1
18 110004 Screw(M3.5-0.6 x 8) Ry 1
19 3107303 Presser Foot Spring(Left) NI NR(E) 1
20 3107304 Presser Foot Spring(Right) INBIT/NR () 1
21 3107311 Fabric Guide wHAR 1
22 110027 Screw(M2.5-045 x 35) Exy 1
23 130016 Screw(M2.5-0.45 x ) Exy 4
24 3107306 Presser Foot Hinge Pin(56, 64) HTEeyIEY 1
25 110084 Screw(M3.5-05 x 4.2) xy 1
26 000327 Lock Nut Ovo+vhk 1
27 260006 Adjusting Screw(1/8-44 x 95) BERS 1
28 3500305 Cap Fywv /S 1
29

30 3500296 Presser Foot Lifter HImY 1
31 170041 Screw(M5-0.8 x 3.5) Exy 2
32 3500300 Lifter Shaft E vk f 1
33 2100267 Collar(10 x 17 X 8mm) hZ— 1
34 160001 Screw(M4-0.7 X 4) Ry 2
35 3500293 Lifter Shaft Lever AIBr#ML /N~ 1
36 005650 Screw(M5-0.8 X 14) ERY 1
37 0068181 Spring I 1
38 3500294 Lever Link LIR—=U>y 1
39 3500291 Lifter Lever BIHESLN— 1
40 000487 Wave Washer AN Y 1

Ref. No. 41 to 60

See the following page.

Note: Regarding the combinations of Presser Foot, C. Sets, Stitch Plates, and Feed Dogs, refer to the
main spare parts lists on pages 41 and 42.
(F) (), #HR. RV AR, 41,42R—YOEEHMBIY A FESHEL T E I,

VG2790



MINHINY ,t,)i

=AY
\Y

)

VG2790



PRESSER FOOT MECHANISM

TS

8

Ref.No Parts No. Description m & Amt. Req
41 300005 Washer Ty 1
42 120010 Screw(M6-1 x 10) kY 1
43 2110361 Spring 3 1
44 2100194 Lifter Lever Holder HIBILI—B 1
45 340003 Knock Pin{¢ 5 X 20mm) vy 1
46 3500295 Lifter Lever Stopper BIHTSLIK—X My 1
47 120006 Screw(M6-1 X 12} xRy 2
48 000206 Lock Nut Ayy7Fvhk 1
49 110118 [110021] Screw(M5b5-0.8 x 22)[M5-0.8 X 18] Exy 1
50 3500299 Tension Release Lever Connector I A PEER 1
51 170038 Screw(M4-0.7 X 5) Fxy 1
52 170009 Screw(M4-0.7 X 4) xRy 1
53 3100533 Tension Release Lever IEA BT 1
54 120001 Screw{M4-0.7 X 14) i =) 1
55 3500292 Tension Release Shaft FRAE A 1
56 0063515 Thread Pull-off Lever RIEALIN— 1
57 000690 Spring Pin(4 X 16mm) ATV IEy 1
58 0094390 Tension Release Adjusting Eccentric  ##EARAF IO 1
59 0095334 Swing-proof Spring iR/ \R 1
60 001170 Screw(9/64-40 x 12) =37 1

VG2790



VG2790

-
-




SPREADER MECHANISM

BRI — IS

9

RefNo Parts No. Description m A Amt. Req
1 3500081 Spreader Eccentric, C. Set B T #E) 1
2 3500082 Spreader Eccentric B ITFtY 1
3 160003 Screw(M5-0.8 x 5) kxR 2
4 3500084 Spreader Connecting Rod My R 1
5 110009 Screw(M4-0.7 X 8) kxy 1
6 300006 Washer Ty 1
7 3100309 Adjusting Lever Pin WEEILNN—E> 1
8 000528 Washer Ty 1
9 100003 Nut Fw bk 1

10 3500086 Spreader Adjusting Lever B EREIL /X— 1
11 120013 Screw(M6-1 X 15) xRy 1
12 3160138 Driving Shaft Jb— /e 1
13 0032646 Collar(12 x 20 X 8mm) HZ7— 1
14 009604 Screw(11/64-40 x 5.5) Yy 2
15

16 3100305 Rocking Arm JL—/NRY BE 1
17 160007 Screw(M6-1 X 6) xRy 2
18 0063051 Rocking Pin I—JURY E> 1
19 310094 Oil Wick(¢ 3.3 X 15mm) iy 1
20 0063053 Spreader Bar J—I e 1
21 0063056 Bushing Ring Tyravyy 1
22 0063057 Collar(10 x 18 x 7mm) - 1
23 009526 Screw(9/64-40 X 4.4) (1= 2
24 3100307 Spreader Holder B RIL—E 1
25 3509320 [3109310] Spreader Y RIL—/X 1
26 110031 Screw(M4-0.7 X 12) xy 2
27 2100218 & Thrust Ring AZANIYYT 1
28 3500097 ¢ Thrust Sheet(Small) ASAMY—NN 1

VG2730



10

VG2790




LOOPER DRIVING MECHANISM
0y

JL— SRS

10

RefNo Parts No. Description m B Amt. Req
1-1 3109300 Looper(32, 40, 56, 64) JL—X 1
1-2 3109302 Looper(48)(Extra) J— I EER ) 1
2 160040 [110020] Screw(M4-0.7 X 5)[M3.5-0.6 X 6] Exy 1
3 3180100 [3100555] Looper Holder —IE 1
4 110039 Screw(M3.5-06 x 10) xy 1
5 300500 Spacer(Fiber) AR=T(T7A4/N) 3
6 3500175 Looper Bar Bushing(Left) W—IRET v a(k) 1
7 160024 Screw(M6-1 x 8) jl=87) 2
8 3500274 Looper Thread Eyelet(Left) IL—IHRE(E) 1
9 110101 Screw(M3-05 X 3) Ry 1

10 0010017 Bamboo Joint R THRE 1
11 3500426 Oil Tube(3 x5 x 110mm) AANFa—"7 1
12 3100205 O-ring ovyvy 1
13 3500179 Looper Bar Guide —IEHAR 1
14 3100157 Slider A4 1
15 3100158 Slider Holder ASATBfFE 1
16 110005 Screw(M3.5-06 x 12) xRy 2
17 3100159 Slider Presser A5 TBY 1
18 160001 Screw(M4-0.7 X 4) Ry 1
19 3500180 Thrust Washer RAZARNTY ¥ 2
20 330016 Seal Plug B 1
21 3500177 Looper Bar JL—INE 1
22 3500178 Slide Block 2Z4R7OvY 1
23 3500176 Looper Bar Bushing(Right) W—IETva(h) 1
24 110019 Screw(M5-0.8 x 35) xRy 1
25 300000 Washer A 2
26 100002 Nut PAVAN 1
27 3100150 Looper Rocker Connecting Rod, C. Set JL—/ a1 0w K (#8) 1
28 3100147 Looper Rocker Regulating Eccentric  JL—/SBITF > 1
29 160003 Screw(M5-0.8 x 5) kxy 1
30 0065389 Roller Bearing Z—RIbRFUT 1
31 3100149 Looper Rocker Connecting Rod L—REi#EOY R 1
32 3100151 Looper Rocker Adjusting Pin A1) 1] 1
33 340001 Spring Pin(¢ 1.5 X 4mm) ATV IEY 1
34 3500171 Looper Connecting Rod JL—=ROow R 1
35 110043 Screw(M4-0.7 X 14) kxy 2
36 120049 Screw(M4-0.7 X 16) rxy 2
37 2110191 Connecting Rod Swing-proof WL EX 2
38 3100142 Looper Driving Lever JL—/XEh e 1
39 160029 Screw(M8-1.25 x 8) xRy 2
40 000637 Seal Plug S 1
41 3500174 Looper Rocker Arm J—/NRY B 1
42 120013 Screw(M6-1 X 15) xRy 1
43 3100146 Thrust Washer RAZANTYI ¥ 3
44 3100145 Thrust Roller Bearing AZARRFZYVT 2
45 3500172 Looper Shaft JL— /N 1
46 000740 Seal Plug B 2
47 000623 Gasket ASVE D4 1

VG2790



VG2790



FEED DRIVING CONTROL MECHANISM
S

AT Y B EE RS

11

RefNo Parts No. Description m A Amt. Req
1 3500147 Differential Feed Rocker Arm, C. Set  ®ili% U &I (48) 1
2 3500148 Differential Feed Rocker Arm A FAEn R 1
3 120013 [120011] Screw(M6-1 X 15)[M6-1 X 18] xRy 1
4 3500149 Differential Regulating Slider B UBREIA S A5 1
5 3500152 Differential Link =By 1
6 3500154 Differential Feed Regulating Link BRXYREY >V 1
7 3200215 Retaining Ring ANy FUT 2
8 3500146 Differential Feed Shaft Arm g 1
9 310096 Oil Wick(¢ 5 x 130mm) SHE 1

10 3501818 Differential Feed Shaft B | & 1
11 2100249 Connection Bushing(Front) BREU YO Ty a () 1
12 3500143 Differential Feed Bar Connection BIEYU>YY 1
13 300000 Washer Tviy 2
14 110046 Screw(M5-0.8 x 12) kExy 1
15 110021 Screw(M5-0.8 x 18) Ry 1
16 3500142 Connection Bushing(Rear) BEVYYITvya(td) 1
17 3509007 Differential Feed Dog Bk 1
18 3509005 Main Feed Dog #axY 1
19 110004 Screw(M3.5-0.6 x 8) xR 2
20 3500151 Linear Block yz—r7ovy 1
21 3500150 Linear Guide YZFHAR 1
22 160001 Screw(M4-0.7 X 4) xRy 3
23 3500153 Linear Link U=ru>y 1
24 0068202 Retaining Ring ANy FU>Y 2
25 2100253 Linear Link Pin Dz—ru>oEy 1
26 3500155 Differential Feed Lever(Left) ZEL/IN—(A) 1
27 160004 [160007] Screw(M6-1 X 4.8)[M6-1 X 6] IExy 1
28 3500156 Differential Feed Lever Shaft =L /8 1
29 2100267 Collar(10 x 17 x 18mm) h>— 1
30 3500157 Spring S 1
31 340003 Knock Pin(¢ 5 X 20mm) oY 1
32 3500158 Differential Feed Lever(Right) EZELN—(AH) 1
33 000690 Spring Pin(¢ 4 X 16mm) ATUTEY 1
34

35 000010 Conical Spring Washer mRRITy o+ 1
36 3500161 Lock Nut Ay o+vk 1
37 190004 Screw(M6-1 X 85, M4.5-0.5 x 3) IExRY 1
38 3500160 Differential Feed Graduations =& BB 1
39 110045 Screw(M4-0.7 X 12) xRy 2
40 3101754 Adjusting Screw FIvRY 1
41 2100264 Adjusting Block FPIv AT 1
42 2100259 Spring A3 1
43 001123 Washer AR 1
44 0034293 Retaining Ring Abhy7U2T 1
45 0020350 Differential Feed Lever Stopper EFHL/IN—-X MR 1
46 000669 Washer AR 1
47 000600 Spring Washer ATV T Ty 1
48 005049 Screw(M5-0.8 x 8) IExY 1
49 3509012 Differential Feed Dog(Middle) Fhix L 1
50 110038 Screw(M2.5-045 X 4.5) XY 1
51 120011 Screw(M6-1 X 18) Ry 1

VG2790



12

vVG2790



FEED DRIVING MECHANISM
|

=B

12

Ref.No Parts No. Description m & Amt. Req
1 3500131 Feed Bar Driving Shaft Lever = b 1
2 120013 Screw(M6-1 X 15) = 1
3 3500130 Feed Bar Link Pin EVUvoEY 1
4 3500129 Feed Bar Link(Long) EUUVI(R) 1
5 160002 Screw(M4-0.7 X b) ERY 3
6 3100195 Feed Bar Link(Short) EUY VTR 1
7 3100193 Feed Bar Connecting Rod Pin =YDy REY 1
8 3500128 Feed Bar Connecting Rod =YOy R 1
9 3100192 Retaining Ring Ay FU>o 2

10 3500105 Counterweight NSV TA - 1
11 110009 Screw(M4-0.7 x 8} Ry 4
12 3100623 Roller Bearing Z—RIRFUVT 1
13 3500127 Main Feed Eccentric EUIFEY 1
14 006212 Screw(Mb-0.8 X 6) XY 2
15 3100190 Roller Bearing Z—RIRFYVT 1
16 3500162 Feed Lift Connecting Rod EJETAY R 1
17 3500119 Feed Bar Guide(Right) XUBHT RE) 1
18 160007 Screw(M6-1 X 6) xRy 4
19 3500411 Oiling Felt W¥hmzo)L b 1
20 110030 Screw(M3-05 X 2.6) xRy 2
21 3201355 Roller Bearing Z—RIRFUT 1
22 0013208 [0068202] Retaining Ring Ay IV T 1
23 3500163 Feed Lift Shaft Lever ®Y T 1
24 3500124 Collar(12 x 20 X 10mm) Hno— 2
25 160004 Screw(M6-1 X 4.8) Ry 3
26 160005 Screw(M6-1 X 8) xRy 2
27 310096 Oil Wick(¢ 5 X 130mm) RS 1
28 3500164 Feed Lift Shaft »®Y ET# 1
29 000397 Oil Wick(@ 2 X T1mm) S 1
30 3500113 Feed Bar, Complete Set =Y A R) 1
31 3500116 [3500146] Feed Lift Block(Rear) AR(R) 1
32 0032867 Feed Lift Block(Front) AEI(ED) 1
33 3500115 Main Feed Bar BEUSE 1
34 3500114 Differential Feed Bar HIXU & 1
35 3500408 Oiling Felt ey 1
36 3100231 Feed Dog Key *— 2
37 3500118 Feed Bar Guide(Left) EUEHA RE) 1
38 3500122 Main Feed Bar Driving Shaft #®ixUH 1
39 000750 Seal Plug & 1
40 2020002 Retaining Ring AbhyFUo 1

Ref. No.41to 71

See the following page.

VG2790



12

vG2790



FEED DRIVING MECHANISM
]

= s

12

RefNo Parts No. Description m A Amt. Req
41 3500123 Main Feed Bar Driving Shaft Lever Bx s 1
42 110117 Screw(M5-0.8 x 9.5) xRy 1
43 3100214 Link Pin DyoEy 1
44 000199 Oil Wick(2.3 x 2.3 X 13mm) S 1
45 160006 Screw(M3-05 x 4) Exy 1
46 3500121 Main Feed Bar Connection wEVYVY 1
47 3500120 Connection Bushing BEVYY I Ty 1
48 300000 Washer AR 4 1
49 110118 Screw(M5-0.8 X 22) xRy 1
50 3500136 Adjusting Screw Stopper RURERIZA R w /K 1
51 160001 [160000] Screw(M4-0.7 X 4)[M3-0.5 x 3] Exy 2
52 3500133 Main Feed Bar Adjusting Screw EURAHRY 1
53 100067 Lock Nut Ovy7Fwvbh 1
54 0020551 O-ring(P5) ovyy 1
55 3500132 Main Feed Bar Bracket wBUITSrv bk 1
56 3500138 Main Feed Lever Shaft(Right) #BFEU L /—E(H) 1
57 3500126 Connecting Shaft B 1
58 3240072 Spring IR 1
59 340003 Knock Pin{¢ 5 X 20mm) Sy oY 2
60 0068079 O-ring(P16) ovvy 1
61 3500137 Main Feed Lever Shaft(Left) BEY LIN—E(E) 1
62 3500139 Main Feed Lever =D L/S— 1
63 110013 Screw(M4-0.7 X 8) xRy 1
64 3500141 Main Feed Graduations ®Y BER 1
65 009749 Screw(M4-0.7 X 16) 1287 2
66 0020350 Main Feed Lever Stopper FEYLIR—Z khwit 1
67 000669 Washer A 1
68 000600 Spring Washer RV T Iy oy 1
69 005049 Screw(M5-0.8 x 8) I1=3 1
70 310102 Oil Wick(¢ 4.8 x 150) AR 1
71 3500190 & Feed Lift Connecting Rod, C. Set =Y ETOY RER) 1

VG2790



\
\
\
\
\
Ay 1))
- |lav

0E)
-
)

<
-

N
\

VG2790



LUBRICATING MECHANISM
L

gk 2

13

RefNo Parts No. Description m A Amt. Req
1 3500412 Oil Receiver HES M 1
2 110012 Screw(M4-0.7 X 5) Exy 4
3 0032518 O-ring(P3) ovvy 1
4 3500402 Oil Sight Top Nozzle J X 1
5 3100370 Qil Tube Joint, One Way FOE#F 6
6 000425 Washer Tyy 1
7 000234 Nut Fvhk 2
8 0031831 Oil Tube Clamp KRR 8
9 3500229 Oil Filter Cover AALWNT 1 LY IR~ 1

10 110045 Screw(M4-0.7 X 12) =% 3
11 3100061 O-ring(P42) ouyys 1
12 3100345 Oil Filter AALNT 1LY 1
13 3100329 QOil Fitter Connector AT 1 ILIRF 1
14 3200237 Felt Zx) bk 1
15 3200236 Suction Pipe WAL T 1
16 0093617 Suction Pipe Bushing WAL T Ty a 1
17 3200238 Oil Tube(3 X 5 x 440mm) AAINIRA T 1
18 0010017 Bamboo Joint Ny TikE 2
19 3500422 Oil Tube(Long), Complete Set B/ 7 (R (1) 1
20 3400261 Oil Tube(4 X 6 X 500mm) FAINIRAT 1
21 3100371 Oil Tube Joint, Two Way MOEHFE 1
22 3100332 Qil Tube(4 X 6 X 37mm) FAIIRAT 1
23 320008 Fitting Stud(Short) ERFERIL S () 4
24 3500423 Oil Tube(Middle), Complete Set B/ Z(F) () 1
25

26 3500415 Oil Filter Screen PER G 1
27 3500424 Oil Tube(4 X 6 X 190mm) FAIIWIRALT 1
28 320009 Fitting Stud{Long) EWMFRIL S (R) 1
29 3100356 Oil Tube(Short), Complete Set FaiH/ 7 7 (58) (18) 1
30 3100331 Oil Tube(4 X 6 x 3Tmm) FAIIRAT 1
31 3500418 Oiling Shower wm v 1
32 3500410 Draining Felt M7 oL 1
33 3500404 Draining Pipe Ez A 1
34 110013 Screw(M4-0.7 x 8) xRy 2
35 3500425 Oil Tube(4 x 6 X 350mm) FAAIIRAT 1
36 3150143 Oil Pump, Complete Set R 7 (#8) 1
37 0030711 Oil Pump Driving Worm Gear JA—LFT 1
38 160001 Screw(M4-0.7 X 4) jl=$7) 2
39 120011 [T20013] Screw(M6-1 x 18)[M6-1 X 15] Ry 2
40 000567 Seal NyF> 1
41 100004 Nut Fwvhk 1
42 3150151 Oil Nozzle for Worm Gear imRr 7 1
43 3100330 Oil Tube Stay FALIIRALTEZET 1
44 3500236 Dust Proof Plate PEERIR 1
45 3500006 Qil Sight Gauge ALNT = 1
46 3100392 ¢ Oil Tube(2.5 X 4 X 35mm) FLIWIRAT 1

VG2790



14

PULLER MECHANISM(1)

VvG2790



PULLER MECHANISM EXCLUSIVE PARTS(1)

75 —HBEABmA)

14

Ref.No Parts No. Description m 4 Amt. Req
1 3100625 Upper Feed Roller Shaft Bracket rO—-5®M7S0v 1
2 120019 Screw(M6-1 x 18) xRy 4
3 000779 Knock Pin ISy Iy 2
4 3100006 Seal Plug E 1
5 3100607 Roller Shaft Bushing(Right) rO—S@MTy > a(h) 1
6 3100604 Upper Feed Roller Shaft Lever +O—>ahkE 1
7 160007 Screw(M6-1 X 6) Exy 2
8 0065398 Collar(14 x 22 x 10mm) HhZ— 1
9 009604 Screw(11/64-40 X 55) xRy 2

10 3100626 Roller Shaft Bushing(Left) tO—-s87vya(k) 1
11 0065395 QOil Seal A1 —=Ib 1
12 3100605 Upper Feed Roller Shaft EO—S# 1
13 See page 16 16 R—I &R -
14 3100608 Upper Feed Roller Lever EO—-35L/R— 1
15 120012 Screw(M6-1 x 20) R 1
16 0065401 Upper Feed Roller Lever Pin O—-ZLN—-EY 1
17 000613 Washer Ty 1
18 000306 Nut PAVAN 2
19 3501281 Upper Feed Roller Lever Rod EA—sLXX—0Ov Rk 1
20 240010 Screw(1/4-40 X 11) xRy 1
21 310063 Oil Wick piER 1
22 0032921 Upper Feed Roller Driving Rod Pin to—s0Ovy REY 1
23 160001 Screw(M4-0.7 x 4) Fxy 1
24 3100602. Upper Feed Roller Driving Rod EOo-Z0v kK 1
25 3100192 Retaining Ring AUV T 1
26 3100623 Roller Bearing Z—RIRFUVT 1
27 37100603 Upper Feed Roller Regulator, C. Set 0O —SFE8R(1H) 1
28 3100601 Upper Feed Roller Eccentric tO—5TFEY 1
29 3100600 Upper Feed Roller Regulator +O—ZHE 1
30 160003 Screw(M5-0.8 X 5) xRy 2
31 190007 Adjusting Screw(M5-0.8 x 6) HERY 1
32 120008 Screw(M4-0.7 X 8) ji= 1
33 300045 Spacer AR—1 1
34 3100636 Upper Feed Roller Shaft Bracket, C. Set tO—S87 54 v k(1) 1

Note: Parts No. of Puller Mechanism, C. Set -
() 77 — ¥ () o Parts No. -

- 3500695 = 3100636 + 3500697 + 3500699

- 3500695 = 3100636 + 3500697 + 3500699

VG2790



15

PULLER MECHANISM(2)

(]
-

RUBBER ROLLER

33

VG2790



PULLER MECHANISM EXCLUSIVE PARTS(2)
o

75 —HEERBA2)

15

Ref.No Parts No. Description m A Amt. Req
1 See Page 16 16 R—IER -
2 3100611 Upper Feed Roller Yoke tOo—>3—7 1
3 120012 Screw(M6-1 X 20) ji=8) 1
4 3100612 Upper Feed Roller Yoke Guide +tO—>3—-0H40Fk 1
5 120008 Screw(M4-0.7 X 8) xRy 2
6 3100613 Upper Feed Roller Yoke Pin Ao—>3—-sEy 1
7 160007 Screw(M6-1 X 6) xRy 1
8 0090620 [3200133] Wire(0.9 x 45mm} AR 1
e 180005 Screw(M4-0.7 X 6) FxY 1

10 160001 Screw{M4-0.7 X 4) ji=87 2
11 160003 Screw(M5-0.8 x 5) Ry 3
12 0060056 Retaining Ring ANy Uy 1
13 2100902 Thrust Ring AZARNUYY 1
14 3501270 Clutch Driving Shaft 73y FH 1
15 3100616 Clutch Driving Shaft Bushing(Left) ISy FE@T Y a(k) 1
16 0065414 Clutch Driving Shaft Bushing(Right) ISV FMT Y a(h) 1
17 0065421 Clutch Tension Sleeve ISYFFvavAU—"T 1
18 3501283 Adjusting Collar REAS— 1
19

20 3501284 Adjusting Screw Stay RERIET 1
21 110002 Screw(M3-0.5 % 5) ) 2
22 110097 Screw(M5-0.8 X 12) IERY 1
23 3501282 Clutch Tension Spring Iy FTFrIavItR 1
24 3501280 Clutch Driving Lever 72 v FIRE) 1
25 130003 Screw(M4-0.7 X 7.3) xy 3
26 3501276 Clutch Sleeve(Right) ISy FAY—T(A) 1
27 3501272 Thrust Plate RAZANTL—K 2
28 3501271 Clutch Spacer Ty FANR—Y 1
29 160005 Screw(M6-1 X 8) Ry 1
30 3501275 Clutch Sleeve(Left) 2w FRY—T(E) 1
31-1 3501290 Upper Feed Roller (30 teeth)(Standard) _£0O—3(30 L) (1R%) 1
31-2 3501289 Upper Feed Roller(26 teeth)(Extra Parts) =0 —Z (26 1) ($§:E205) 1
32 007621 Screw(9/64-40 x 8.5) itz 3
33 3500697 Lower Feed Roller Support, C. Set TE—ZH/R— k() 1
34-1 3501260 Lower Feed Roller(19 teeth)(Standard) TO—3 (19 L) (i2#) 1
34-2 3501259 Lower Feed Roller(16theeth)(Extra Parts) TO—Z (16 1) ($:E58W) 1
35 000487 Wave Washer AR o 1
36 3501252 Lower Feed Roller Guide TA—-ZHIR 1
37 0060056 Retaining Ring AbyZUvy 1
38 160000 Screw(M3-05 x 3) kxy 2
39 3501254 [3501251] Lower Feed Roller Shaft TO—S8 1
40 160003 Screw(M5-0.8 x 5) kY 1

Ref. No. 41 to 54

See the following page.

VG2790



15

PULLER MECHANISM(2)

RUBBER ROLLER

33

VG2780



PULLER MECHANISM EXCLUSIVE PARTS(2)

77 —HEERBM2)

15

RefNo Parts No. Description m % Amt. Req
41 3501250 Lower Feed Roller Bracket TA-373Tv bk 1
42 120041 Screw(M6-1 X 12) Exy 2
43 000779 Knock Pin ISy EY 2
44 3501295 Upper Feed Roller(Rubber) EA—35(TL) 1
45 3501265 Lower Feed Roller(Rubber) TA—3(3L) 1
46 3500698 Supplementary Roller, C. Set IO —3 (#8) 1
47 3501253 Supplementary Roller Support #Er0—Z R 1
48 000538 Washer A MY 2
49 110009 " Screw(M4-0.7 X 8) Ry 2
50 3501122 Supplementary Roller weha—> 1
51 0065436 Supplementary Roller Stay(A) WEIO—>XT(A) 1
52 0065437 Supplementary Roller Stay(B) WBhO—>%I(B) 1
53 009730 [110030] Screw(1/8-44 x 5.3)[M3-0.5 X 2.6] xRy 4
54 0063460 Lower Feed Roller(Rubber) Bushing TO-3(TL)Tvya 2

vG2790



16

PULLER MECHANISM(3)

33

VG2790



PULLER MECHANISM EXCLUSIVE PARTS(3)
)

75— HBERERQ)

16

RefNo Parts No. Description m B Amt. Req
1 0065381 Upper Feed Roller Lifter(Right) EO0—-2%7(H) 1
2 110009 Screw(M4-0.7 X 8) xRy 2
3 000538 Washer A 3
4 000334 Nut +vhk 2
5 0034979 Flexible Wire Clamp Bushing TALVIEATva 2
6 006075 Screw(11/64-40 X 6) =) 2
7 0067126 Lifter Connecting Plate LEO—S57 EER 1
8 0065374 Upper Feed Roller Lifter(Left) EO—-38B7 (k) 1
9 0065375 Upper Feed Roller Lifter Pin rOo-ZBrEy 1

10 0095027 Retaining Ring Abw Ty 2
11 0065376 Lifter Connecting Plate to—>my 1
12 006038 Screw(3/16-32 x 2.2) IERY 2
13 0065407 Roller Press Bar Bracket rOo—S>HIEEF 1
14 005650 Screw(M5-0.8 X 14) IERY 1
15 0065402 Lifting Lever Sleeve rOo—sLKR—=2U—7 1
16 006411 Screw(11/64-40 x 5.5) Ry 1
17 000340 Nut AvoFwvhk 1
18 009931 Stop Screw(11/64-40 X 26) ARy IRRY 1
19 3100614 Roller Press Spring LO—SHINX 1
20 3100610 Upper Feed Roller Bracket tOa—-3720v bk 1
21 009753 Screw{M6-1 x 35) kxy 2
22 000779 Knock Pin ARl % 2
23 0065405 Roller Press Bar Bushing(Upper) EO-SRIET v a(h) 1
24 160007 Screw(M6-1 X 6) IERY 1
25 3100609 Roller Press Bar Bushing(Lower) rFO—-ZIETv>a(F) 1
26 0065404 Upper Feed Roller Press Bar tO—>HTHE 1
27 0034117 Retaining Ring Aby Iy 1
28 000690 Stop Pin ARy TEY 1
29 000613 Washer Ty 1
30 0067111 Upper Feed Roller Lifting Lever FET 1
31 000487 Corrugated Washer BRIy 1
32 170008 Screw(M6-1 X 9) IERY 1
33 3500699 Upper Feed Roller Bracket, C. Set EO—57355 v h#R) 1

Note: Part No. 3500699 of Ref. No. 33 contains the part numbers of Ref. No. 13 on page 14 and

Ref. No. 1 on page 15.

() Ref. No. 33 @ Part No. 3500699 i3 14 *—Y @ Ref. No. 13 XU 15— D Ref. No. 1 D#z%2

& A7 Part No. T9,

vG2790



17

VG2790

VG2790-140S-T4N, 148M-T4N, 156M-T4N, 164M-T4N EXTRA PARTS

VG2790-140S-T4A, 148M-T4A, 156M-T4A, 164M-T4A
12-1 :

12-2

12-3




VG2790-1 OO0 -TIN, T4N, T1A, T2A, T4A EXCLUSIVE PARTSH 7 ETIILERH @

17

Ref.No Parts No. Description m % Amt. Req
1-1 3508040 Stitch Plate(40S)(2 Needle) #Hix 1
1-2 3508031 Stitch Plate(48M)(3 Needle) EAE) 1
1-3 3508032 Stitch Plate(56M)(3 Needle) iR 1
1-4 3508033 Stitch Plate(64M)(3 Needle) iR 1
2 3509010 Differential Feed Dog(Middie) ikl 1
3 3500634 Fabric Guide(Small) (Left) THA RN (E) 1
4 3500635 Fabric Guide(Small) (Right) TWHA RN EB) 1
5 110038 Screw(M2.5-045 x 4.5) kxy 2
6-1 3508019 Stitch Plate(56M) £k 1
6-2 3508020 Stitch Plate(48L) #HiR 1
6-3 3508021 Stitch Plate(56L) £tk 1
7 3509017 Main Feed Dog #Bxy 1
8 3509015 Differential Feed Dog BIEY 1
9 3509016 Differential Feed Dog(Middle) Fxl 1

10 3508074 Stitch Plate(56L) ik 1
11 3509019 Main Feed Dog #ikl) 1
12-1 3508031 Stitch Plate(48M) iR 1
12-2 3508032 Stitch Plate(56M) #HiR 1
12-3 3508033 Stitch Plate(64M) iR 1
12-4 3508040 Stitch Plate(408S) (2 Needle) iR 1
13 3509018 Differential Feed Dog(Middle) ikl 1

VG2790



18

VG2790-148M-K1N, 156M-K1N

EXTRA PARTS

VG2790-140S-K4N, 148M-K4N, 156M-K4N
9-1

EXTRA PARTS
VG2790-132M-SM, 140M-SM, 148M-SM

i;é 16 VG2790-132M-SM ONLY

vG2790



VG2790-1 OO -KTN, K4N, SM EXCLUSIVE PARTS

Y7 ETIERR®

18

RefNo Parts No. Description m A Amt. Req
1 3101320 Fabric Guide(Left) WA R(E) 1
2 3101321 Fabric Guide(Right) wAHA R(A) 1
3 110038 Screw(M2.5-045 X 4.5) Exy 2
4
5-1 3508025 Stitch Plate(48M) R 1
5-2 3508026 Stitch Plate(56M) #HiR 1
6 3509007 Differential Feed Dog Iy 1
7 3509012 Differential Feed Dog(Middle) ik 1
8
9-1 3508041 Stitch Plate{40S-K4N) iRk 1
9-2 3508086 Stitch Plate(48M-K4N) iR 1
9-3 3508087 Stitch Plate(56M-K4N) £k 1
10 3509010 Differential Feed Dog(Middle) Fi% ) 1
11 0093409 Fabric Guide FHAR 1
12 000014 Washer Ty 2
13 110007 Screw(M4-0.7 X 8) =) 2

14-1 0093408 Presser Foot, C. Set(32) HI(A) 1
14-2 0093415 Presser Foot, C. Set(40) HI @A) 1
14-3 0039421 Presser Foot, C. Set(48) HI(#8) 1
15 001186 Screw(9/64-40 x 7.8) =) 1
16 3107304 Presser Foot Spring IBI/AR 1
17 0065366 Locking Pin EBYEAEY 1
18 0063282 Presser Foot Hinge Pin HTEYIEY 1
19 005122 Screw(3/32-56 x 5.5) xRy 1
20-1 0093404 Stitch Plate(32M) iRk 1
20-2 0093410 Stitch Plate(40M) £k 1
20-3 0093417 Stitch Plate(48M) &R 1
21-1 3139005 Differential Feed Dog(32) Bk 1
21-2 3139006 Differential Feed Dog{40) Ay 1
21-3 3139007 Differential Feed Dog{48) A=Y 1
22-1 3109040 Main Feed Dog(32) Bxy 1
22-2 3109042 Main Feed Dog(40) ®x 1
22-3 3109044 Main Feed Dog(48) #ixl 1
23 0093351 Needle Clamp(32) kA 1

VG2790



19

T2N-41

VG2790-156L-T2N-31,

VG2790-156L-T2N-31

VG2790-156L-T2N-41

166M-K4N-51

VG27/90-

VG2790



¢ VG2790-1 000 -T2N-31, T2N-41, K4N-51 EXCLUSIVE PARTS 7 €7 /L E A ER M@ 19
e

Ref.No Parts No. Description m A Amt. Req
1 3500465 Needle Thread Take-up g RE 1
2 3500450 SP Device, Complete Set SPELE (HH) 1
3 3100384 SP Container SPY>Y 1
4 3100386 Felt SP7=zx)Lb 1
5 3500281 Needle Thread Eyelet Bracket #HRES 1
6 350009 Tapping Screw(3 X 6mm) TRy 2
7 110013 Screw(M4-0.7 x 8) xRy 2
8 3500451 Needle Thread Eyelet #rRE 3
9 110054 Screw(M3-0.5 x 3.5) Exy 3

10 3108210 Stitch Plate(56L) gk 1
11 3139030 Main Feed Dog #ix 1
12 3139028 Differential Feed Dog AIx Y 1
13 3139029 Differential Feed Dog(Middlie) il 1
14 3108212 Stitch Plate(56L) gk 1
15 3139031 Main Feed Dog &xy 1
16 3508003 Stitch Plate(56M) iR 1
17 3509010 Differential Feed Dog(Middle) FE ) 1
18 0093409 Fabric Guide wHAR 1
19 000014 Washer Ty 2
20 110007 Screw(M4-0.7 X 8) xRy 2

vG2790



20

VG2790-1 OOO-WF2

VG2790



VG2790-1 OO DO -WF2 EXCLUSIVE PARTS
1

Y J7ETINERESRG

20

Ref.No Parts No. Description m A Amt. Req
1 3500297 Presser Spring Regulator HIRERY 1
2 3200132 Presser Bar Spring(Quter) HIHE/ICK(K) 1
3 3101315 Presser Bar Stopper HIBEX MY N 1
4 000538 Washer Ty 1
5 004440 Screw(11/64-40 x 8.3) IExy 1
6 0093480 Presser Bar it -3 1
7-1 3107072 Walking Foot, C. Set(48) TA—FVITHIGE 1
7-2 3507074 Walking Foot, C. Set(56) Y —FVIHT 1
7-3 3107282 Walking Foot, C. Set(46)(Extra Parts) U#—F>7BIF)EFERD) 1
7-4 3107282 Walking Foot, C. Set(32)(Extra Parts) VA —F>7HI(E)(REEEHE) 1
8 160001 Screw(M4-0.7 X 4) xy 1
9 100052 Nut vk 1

10 3207148 Presser Foot Spring BT/Nx 1
11 100020 Nut Fvhk 1
12 000665 Washer Ty 1
13 100057 Nut Fvhk 1
14 3207146 Adjusting Screw ARy 1
15 160025 Screw(M3-0.5 x 6) IRy 1
16 0060270 Yoke Pin BI3—s K> 1
17 160001 Screw(M4-0.7 X 4) Exy 2
18 3107303 Presser Foot Spring(Left) MBI/ (E) 1
19 3107304 Presser Foot Spring(Right) INRIRZR(R) 1
20 3107306 Presser Foot Hinge Pin HIeryEy 1
21 110084 Screw(M3-0.5 x 4.2) kxy 1
22 3107311 Fabric Guide HAAR 1
23 110027 Screw{M2.5-045 X 3.5) xRy 1

VG2790



21

VG2791-156M-K4N

VG2790



€ VG2791-156M-K4N EXCLUSIVE PARTS

Y7 ETILERABM

21

Ref.No Parts No. Description m % Amt. Req
1 3508087 Stitch Plate(56) #HR 1
2 3101320 Fabric Guide(Left) WwHA R(E) 1
3 110027 Screw(M25-045 x 35) IExy 2
4 3101321 Fabric Guide(Rright) HHA R(A) 1
5 3509062 Main Feed Dog &y 1
6 3509060 Differential Feed Dog A% 1
7 3509061 Differential Feed Dog(Middle) ik 1

vG2790



22

VG2792, 2792P

VG2792(P)-132M, 140M(2 Needle)

1

EXTRA PARTS Stitch tongue

of P. F. for using machine
without spreader thread.
Y L FEARAKBORIIN

14-1
14-2

VG2792(P)-148M, 156M

15

EXTRA PARTS Stitch tongue
of P. F. for using machine

without spreader thread.
L&Y L FERAFOH N
19
G=A

20

VG2790



€ VG2792(P)-132M, 140M, 148M, 156M EXCLUSIVE PARTSY 7ET L ERE®

22

Ref.No Parts No. Description m A Amt. Req
1 3507060 Presser Foot, C. Set(1)(32, 40) HI(HE1) 1
2 110004 Screw(M3.5-0.6 x 8) IERY 1
3 3107303 Presser Foot Spring(Left) JNBTINER () 1
4 130016 Screw(M25-045 X 6) =8 2
5 3107306 Presser Foot Hinge Pin BIeyiyEy 1
6 110084 Screw(M3-0.5 x 4.2) Exy 1
7 000327 Lock Nut OvoFvhk 1
8 260006 Adjusting Screw(1/8-44 x 9.5) B 1
9 3507061 Presser Foot Stitch Tongue(32, 40) BIM 1

10 004154 Screw(3/32-56 X 2.2) Exy 1
11

12 3509025 Differential Feed Dog(Middle) hixl) 1
13-1 3508125 Stitch Plate(32M)(2 Needle) £k 1
13-2 3508126 Stitch Plate(40M)(2 Needle) £k 1
14-1 3507083 Presser Foot Stitch Tongue(32) B 1
14-2 3507084 Presser Foot Stitch Tongue(40) I 1
15 3507064 Presser Foot, C. Set(1)(48, 56, 64) BIERT) 1
16 3507065 Presser Foot Stitch Tongue(48, 56, 64) T/ 1
17 3509026 Differential Feed Dog(Middle) ik 1
18-1 3508127 Stitch Plate(48M) #HiR 1
18-2 3508128 Stitch Plate(56M) #Hix 1
19 3507085 Presser Foot Stitch Tongue(48) I 1
20 3507087 Presser Foot Stitch Tongue(56, 64) M 1

VG2790



23
EXTRA PARTS

VG2790



EXTRA PARTS e S 2R 23

RefNo Parts No. Description m & Amt. Req
1 3500603 Self-cleaning Pipe TV —ZTRAT 1
2 3500605 Pipe Holder IRA TRV 2
3 3100033 Supplementary Front Cover e HIN— 1
4 110105 Screw(M5-0.8 X 12) Ry 2
5 000426 Washer Ty 2
6 0093690 Timing Gauge SAZIVTTr—=Y 1
7 0095220 Looper Timing Gauge W=REAZ T - 1

VG2790



VG2790



THREAD STAND

<t

FAN
=

R

24

RefNo Parts No. Description m A Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RiZ& (1) (6F%KFA) 1
2 9620631 Column Cap dASLFxvv7 1
3 9620670 Column Cap(Upper) AZ LIRA 7(E) 1
4 9620689 Thread Guide Holder(Large) HA RRILT(K) 1
5 911002 Screw(M4-0.7 X 20) Exy 1
6 911001 Screw(M4-0.7 X 12) Ry 3
7 910001 Nut Fvk 4
8 9620673 Column Pipe Connector i WIVAE g+ 1
9 911006 Screw(M5-0.8 X 13) Exy 2

10 910000 Nut Fvk 8
11 9620675 Column Pipe(lLower) ASLIAT(F) 1
12 930052 Washer AR 1
13 930053 Spring Washer ATV T Ty o+ 1
14 910003 Nut Fw bk 1
15

16 9620703 Thread Hanger(3 Spools Type) ALy RNV ABEARE) 4
17 9620700 Thread Eyelet FALw bk 6
18 9620688 Thread Hanger Holder ALw RNAYHEF 4
19 911060 Screw(M6-1 X 15} kExy 4
20 9620691 Thread Guide Arm H1ARF7—LA 1
21 9620690 Thread Guide Holder{Small) A RRILF N 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA R(6FRB) 1
23 9620678 Spool Cushion A7=NWov>ayv 6
24 9620679 Spool Pin AT~ )L B 6
25 9620680 Spool Mat A7=I~¥y ~ 6
26 9620681 Spool Seat Disc Zom 6
27 930055 Spring Washer ATV T T+ 6

VG2790



VG2790



ACCESSORIES(1)

77 YER)

25

RefNo Parts No. Description m A Amt. Req
1 3500700 Belt Cover NIV~ A= 1
2 110028 Screw(M6-1 X 46) IS 2
3 9620003 Bag S 1
4 Needle(System : UY X 128GAS) &t 5
5 0099094 Screwdriver(25 X 75mm) N2 VAN 1
6 0099091 Screwdriver(5.5 X 200mm) N2 AN 1
7 0099051 Thread Tweezers vty hk 1
8 9620210 Hexagonal Wrench{2.5mm) 6RLVF 1
9-1 9720160 Instructions Book 1
9-2 9720162 iR WERARE 1
9-3 9720161 Instructions Book(with UT-A, UT Device) 1
9-4 9720163 R WERBEE (UT-A, UTEE) 1

10 9710056 Parts Book N=YTvy 1
11 9620008 SF Oil 28(11 ) b 1
12 3103000 Needle Thread Retainer Support,C.Set  /NAFA (1) 1
13 3100087 Needle Thread Retainer Support WNRFE 1
14 110013 Screw(M4-0.7 X 8) =87 1
15 0036175 Thread Retainer Disc Support INRTFAR 1
16 0032425 Needle Thread Retainer Dice /AT 1
17 0032426 Needle Thread Retainer Spring INRTFIRE 1
18 001093 Screw(1/8-44 X 2.2) xRy 1

VG2790



26

Table top installation EFEH
(with UT-A, UT Device)

Semi-submerged installation F=
(without UT-A, UT Device)

12
15

€

¢

VG2790



ACCESSORIES(2)

7Y UBER(E2)

26

Ref.No Parts No. Description m 4 Amt. Req
1 0063009 Oil Reservoir Rubber Cushion JLEE 4
2 180008 Setting Screw(M6-1 x 63) i e S 4
3 000528 Washer Ty 8
4 000667 Spring Washer RV T Ty 2+ 4
5 000011 Nut Fv bk 4
6 3500701 Belt Cover(Lower) NIV ANR—(T) 1
7 006905 Wood Screw(¢ 5.1 X 20) AxY 3
8 0037988 Screwdriver(Short) TZRIAN 1
9 8620202 Hexagonal Wrench(2.0mm) 6ALVF 1

10

11

12 0037912 Chain | 1
13 9611074 Presser Foot Pedal BIBIRYI 1
14 000070 Hanging Nut mUFrvhk 4
15 009858 Hanging Bolt(M8-1.25 X 75) BYUMRILE 4
16 000162 Washer vy 8
17 0020064 Supporting Board Rubber Cushion ZURITLEE 4
18 0063010 SupportingBoardRubberCushion(Lower) SR T LBE(T) 4
19 000016 Nut +Fvhk 8
20 3100008 Supporting Board ST IR 2
21 0063009 Oil Reservoir Rubber Cushion JLEE 4
22 180009 Setting Screw(M6-1 X 16) G =xy 4

VG2790



27

WARNING LABEL EEZ XN

VAN

LABEL Parts No. Description
N e T
390220 |SAFETY INSTRUCTON LABEL

VA%%J:T:’%% COHNR-%RITH & E ‘

A DANGER BEA(yF =)o f:gis

532 THhLRITE L, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 3090144 HGHVOLTAGE
turn off power .
supply and wait BEFEANIL
more than 5 minutes
befare apening.
“Be sure to connect earth line”.
390145
A
ROTATING-DIRECTION
SYMBOL. : CHECK CORRECT ROTATING
390146 DIRECTION
[EERARERR L
EYE GUARD : TAKE CARE NOT GAUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
THEE
CAUTION TRV
CAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
300148 | SOLENOID
_%l_ 5E 51 % _|.=—:E: —
CAUT 10N BEEET I




LIST of MAIN SPARE PARTS
(EE&mY A K)



VG2790 class LIST of MAIN SPARE PARTS(ZEHEY 2 1) (1)

Main Parts
W
Needle Presser Stitch Differential Differential
Clamp Foot, Plate Feed Dog Feed Dog
C. Set (Middle)
Models 1.k £ () gk HIEY yxl
VG2790-148L-T1IN 0093356 3507050 3508020 3509007 3509012
156M-T1IN 0093357 3507052 3508019 " "
156L-T1IN " " 3508021 " "
148L-T1IN-WF2 0093356 3507072 3508020 " "
156M~-T1N-WF2 0093357 3507074 3508019 " "
156L-T1N-WF2 " " 3508021 " "
140S-T4Nx* 0093352 3507002 3508040 " 3509010
148M-T4N 0093356 3507050 3508031 " "
156M-T4N 0093357 3507052 3508032 " "
164M-T4N 0093358 3507054 3508033 " "
| 140S-T4AN-WF2* 0093352 3507070 3508040 " "
148M-T4AN-WF2 0093356 3507072 3508031 " "
156M-T4N-WF2 0093357 3507074 3508032 " "
148L-T1A 0093356 3507050 3508020 3509015 3509016
156M-T1A 0093357 3507052 3508019 " "
156L-T1A n n 3508021 " "
148L-T1A-WF2 0093356 3507072 3508020 " "
156M-T1A-WF2 0093357 3507074 3508019 " "
156L-T1A-WF2 n " 3508021 " "
156L-T2A " 3507052 3508074 " U
156L-T2A-WF2 " 3507074 n " "
156L—-T2N-31 n 3507052 3108210 3139028 3139029
156L-T2N-41 " " 3108212 " "

Note : The models with * have 2 needls.

(F) * DWW B EEREIZ2AREH T T,




] 2= =
| D | F
Main Fabric Fabric Fabric Looper
Feed Dog Guide Guide Guide
(Left) (Rigth)

#ax) MAARE) | FAARE) mAAR JL—/\
3509005 3130040 3130041 3107311 3109302

" 7 7] " 3109300

" " " " "

" " " " 3109302

" " " ” 3109300

" n " " "

" " /] " "

" " 1 " 3109302

" " " " 3109300

" n 1/ n 14

" 14 I/ n /4

" " " " 3109302

" " " " 3109300
3509017 " " " 3109302

" " " " 3109300

" n 1 /4 /4

" " " " 3109302

" " " " 3109300

" " " " "
3509019 " " " i

" " " ” "
3139030 n " " 3108300
3139031 " " " "

28



VG2790 class LIST of MAIN SPARE PARTS(EEHEY Z 1)(2)

Main Parts
W
Needle Presser Stitch Differential Differential
Clamp Foot, Plate Feed Dog Feed Dog
C. Set (Middle)
Models &1k A FFI(HH) &1 1 HilaE ') k)
VG2790-140S-T4Ax* 0093352 3507002 3508040 3509015 3509018
148M-T4A 0093356 3507050 3508031 " "
156M-T4A 0093357 3507052 3508032 " "
164M-T4A 0093358 3507054 3508033 " "
140S-T4A-WF2x* 0093352 3507070 3508040 " U
148M-T4A-WF2 0093356 3507072 3508031 U "
156M-T4A-WF2 0093357 3507074 3508032 " "
148M-K1N 0093356 3507050 3508025 3509007 3509012
156M-K1N 0093357 3507052 3508026 " "
148M-K1N-WF2 0093356 3507072 3508025 " 1
156M—-K1N-WF2 0093357 3507074 3508026 U "
148M—-K1N 0093356 3507050 3508025 U "
156M-K1NA 0093357 3505052 3508026 U "
140S-K4N* 0093352 3507002 3508041 U 3509010
140S-K4N-WF 2% n 3507070 " " U
156M—-K4N 0093357 3507052 3508087 3509007 "
156M-K4N-WF2 " 3507074 U " "
156M—-K4N-51 " 3507052 3508003 " U
132M-SMx* 0093351 0093408 0093404 3139005 | —————
140M—-SM* 0093352 0093415 0093410 3139006 | —————
148M—-SM 0093356 0093421 0093417 3139007 | —————

Note : The models with * have 2 needls.

(F) * DT A EEREIZ 2R3 TF,




P
D |
Main Fabric Fabric Fabric Looper
Feed Dog Guide Guide Guide
(Left) (Rigth)
&axl WMAARE) | FHAARE) mAAE JL—iX
3509017 3130040 3130041 3107311 3109300
" 1/ /] " 3109302
" " n " 3109300
" /4 n I 1/
/4 I/ n " I
" " ” " 3109302
n " " " 3109300
3509005 3101320 3101321 n 3109302
" " " " 3109300
" " " " 3109302
" " " " 3109300
" " " " 3109302
" " 7 " 3109300
n /4 " 14 14
1 /4 " I "
n ” " " ”
/4 1/ I /4 V4
" 3500631 3500632 " "
3109040 | —(———— | —e=——— 0093409 "
3109042 | ————— | ————— " "

3109044

1/

"

29



VG2790 class LIST of MAIN SPARE PARTS(EE#H& Y Z 1)(3)

Main Parts
f:‘.,
> P
W)
Needle Presser Stitch Differential Differential
Clamp Foot, Plate Feed Dog Feed Dog
C. Set (Middle)
Models g1k A T (RR) &1 Bkl k")
VG2790P-156M-T1N 0093357 3507052 3508019 3509007 3509012
156M—-K4N " 1" 3508087 1" 3509010
140M-SM 0093352 0093415 0093410 3139006 | —————
148M-SM 0093356 0093421 0093417 3139007 | —————
VG2791-156 M—KA4N 0093357 3507052 3508087 3509060 3509061
VG2792-132M 0093351 3507060 3508125 3509007 3509025
156M 0093357 3507064 3508127 " 3509026
VG2792P-132M 0093351 3507060 3508125 3509007 3509025
140M 0093352 " 3508126 " "
148M 0093356 3507064 3508127 1" 3509026

Note : The models with * have 2 needls.

(F) * DT BRI 2ARE T,




2 <
& ~
,/ // % / Hi
///// 459 ///// éj%?
Main Fabric Fabric Fabric Looper
Feed Dog Guide Guide Guide
(Left) (Rigth)
3 HAR(E) | FHFHAARER) fAAF JL—N
3509005 3500631 3500632 3107311 3109300
" 3101320 3101321 " "
3109042 | —\ ——— | ————— 0093409 "
3109044 | — ———— | ————— " 3109302
3509062 3101320 3101321 3107311 3109300
3509005 3101320 3101321 3107311 3109300
Y} " " " 1/
3509005 3101320 3201321 3107311 3109300

n

14

1/

n

n

"

"

"

14

3109302

30



31

INDEX
VG2790 Page = 1
Parts No. PageNo. Ref No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000010 11 35 000665 20 12
000011 26 5 000667 6 46 009142 7 10
000014 4 52 000667 26 4 009526 9 23
000014 18 12 000669 3 46 009604 9 14
000014 19 19 000669 11 46 009604 14 9
000016 26 19 000669 12 67 009730 15 53
000022 4 47 000690 8 b7 009749 7 25
000070 26 14 000690 11 33 009749 12 65
000162 26 16 0006920 16 28 009753 16 21
000177 3 6 000726 1 29 009858 26 15
000195 4 16 000740 10 46 009931 16 18
000199 12 44 000750 12 39 009995 1T 17
000206 8 48 000779 14 3
000234 13 7 000779 15 43 0010017 10 10
000306 14 18 000779 16 22 0010017 13 18
000309 7 20 000989 6 2
000327 8 26 0013208 12 22
000327 22 7 001093 25 18
000334 16 4 001107 5 18 0020052 2 8
000340 16 17 001123 11 43 0020064 26 17
000360 3 38 001170 8 60 0020119 3 16
000397 4 55 001186 18 15 0020137 1 21
000397 12 29 001818 3 35 0020271 8 15
000425 13 6 001900 7 8 0020350 11T 45
000426 23 5 0020350 12 66
000445 8 2 004154 22 10 0020551 12 b4
000487 8 40 004440 20 b5 0020759 1 5
000487 15 35 004441 8 7
000487 16 31 0024083 3 2
000528 9 8 005049 11 48 0024084 3 1
000528 26 3 005049 12 69
000538 2 32 005075 1 22 0030255 3 3
000538 3 30 . 00bh122 18 19 0030711 13 37
000538 4 42 005650 8 36
000538 4 46 005650 16 14 0031111 3 7
000538 15 48 0031831 13 8
000538 16 3 006038 16 12
000538 20 4 006075 16 6 0032425 25 16
000555 6 42 006202 2 19 0032426 3 b2
000567 13 40 006202 3 4] 0032426 25 17
000600 6 49 006212 6 35 0032518 13 3
000600 11 47 006212 12 14 0032646 9 13
000600 12 68 006411 16 16 0032867 12 32
000613 14 17 006905 26 7 0032921 14 22
0008613 16 29 0032952 3 4
000623 10 47 007621 15 32
000637 10 40 007627 2 41 0034117 16 27

000651 2 35 007627 3 31 0034293 11 44



INDEX

VG2790 Page =2
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g)
0034979 16 5 0095334 8 59
0067111 16 30
0035813 3 37 0067126 16 7 0099051 25 7
0099091 25 6
0036175 25 15 0068011 . 1 4 0099094 25 5
0068079 12 60
0037108 3 36 0068181 8 37 100001 2 29
0037912 26 12 0068202 11 24 100002 10 26
0037988 26 8 100003 9 9
0077270 8 1 100004 13 41
0039421 18 14-3 100020 20 11
' 0090071 3 5 100052 20 9
0060056 15 12 0020620 15 8 100057 20 13
0060056 15 37 0090807 3 12 100067 12 53
0060142 8 8 0090812 3 9
0060270 20 16 0090856 3 11 110002 2 40
110002 8 11
0063009 26 1 0092305 6 5 110002 15 21
0063009 26 21 110004 8 18
0063010 26 18 0093154 6 24 110004 11 19
0063051 9 18 0093186 7 24 110004 22 2
0063053 9 20 0093212 7 16 110005 10 16
0063055 4 8 0093351 18 23 110007 2 50
0063056 9 21 0093352 7 5-2 110007 18 13
0063057 9 22 0093356 7 5-3 110007 19 20
0063282 18 18 0093357 7 5-1 110009 3 26
0063460 15 54 0093358 7 5-4 110009 4 4]
0063515 8 56 0093365 7 7 110009 5 14
0093404 18 20-1 110009 6 15
0065275 2 14 0093408 18 14-1 110009 9 5
0065366 18 17 0093409 18 11 110009 12 11
0065372 8 3 0093409 19 18 110009 15 49
0065374 16 8 0093410 18 20-2 110009 16 2
0065375 16 9 0093415 18 14-2 110011 7 12
0065376 16 11 0093417 18 20-3 110012 2 44
0065381 16 1 0093480 20 6 110012 5 33
0065389 10 30 0093483 8 6 110012 6 21
0065395 14 11 0093611 8 12 110012 13 2
0065398 14 8 0093617 13 16 110013 1 20
0065401 14 16 0093690 23 6 110013 2 11
0065402 16 15 0093864 1 8 110013 3 14
0065404 16 26 0093864 2 13 110013 12 63
0065405 16 23 110013 13 34
0065407 16 13 0094201 2 43 110013 19 7
0065414 15 16 0094390 8 b8 110013 25 14
0065421 15 17 110016 2 23
0065436 15 51 0095027 16 10 110019 10 24
0065437 15 52 0095220 23 7 110021 11 15



INDEX

VG2790 Page =3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110022 5 24 120009 2 2 160004 6 18
110027 3 49 120010 8 42 160004 6 26
110027 8 22 120011 11 51 160004 11 27
110027 20 23 120011 13 39 160004 12 25
110027 21 3 120012 5 3 160005 2 21
110028 25 2 120012 14 15 160005 5 4
110030 4 5] 120012 15 3 160005 6 3
110030 12 20 120013 6 40 160005 12 26
110031 2 28 120013 9 11 160005 15 29
110031 8 5 120013 10 42 160006 12 45
110031 9 26 120013 11 3 160007 5 5
110035 7 4 120013 12 2 160007 6 4
110036 5 28 120015 6 43 160007 9 17
110038 11 50 120016 1 25 160007 12 18
110038 17 b 120019 14 2 160007 14 7
110038 18 3 120041 15 42 160007 15 7
110039 10 4 120049 10 36 160007 16 24
110041 2 17 160024 10 7
110043 10 35 130002 2 38 160025 20 15
110045 1 2 130002 7 18 160029 7 13
110045 2 52 130003 2 7 160029 10 39
110045 11 39 130003 3 28 160040 10 2
110045 13 10 130003 15 25
110046 11 14 130016 8 23 170001 2 24
110054 3 24 130016 22 4 170008 16 32
110054 8 16 170009 8 b2
110054 19 9 150001 8 14 170010 3 44
110076 4 49 170038 8 bl
110084 8 25 160000 15 38 170041 8 31
110084 20 21 160001 2 26 170042 3 53
110084 22 6 160001 5 7 170044 4 44
110097 15 22 160001 8 34
110101 10 9 160001 10 18 180005 15 9
110102 2 31 160001 11 22 180008 26 2
110105 23 4 160001 12 51 180009 26 22
110106 1T 14 160001 13 38
110106 2 34 160001 14 23 190004 11 37
110106 6 48 160001 15 10 120007 14 31
110116 4 1 160001 20 8 190078 2 42
110117 12 42 160001 20 17
110118 8 49 160002 12 5 240010 14 20
110118 12 49 160003 5 21

160003 9 3 260006 8 27
120001 6 37 160003 10 29 260006 22 8
120001 8 54 160003 14 30
120006 8 47 160003 15 11 290029 3 8
120008 14 32 160003 15 40
120008 15 b 160004 5 17 300000 10 25



INDEX

VG2790 Page =4
Parts No. PageNo. Ref. No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
300000 11 13 3100158 10 15
300000 12 48 930052 24 12 3100159 10 17
300005 5 2 930053 24 13 3100190 12 15
300005 8 41 ' 930055 24 27 3100192 12 9
300006 9 6 3100192 14 25
300045 14 33 2020002 12 40 3100193 12 7
300100 2 25 2049401 1 27 3100195 12 6
300100 3 45 3100205 10 12
300104 4 45 2100088 6 38 3100214 12 43
300500 10 5 2100194 8 44 37100231 12 36
2100218 6 41 3100241 5 26
310063 14 21 2100218 9 27 3100245 5 30
310094 9 19 2100249 11 11 3100275 6 12
310096 11 9 2100253 11 25 3100283 6 13
310096 12 27 2100259 11 42 3100305 g9 16
310099 6 20 2100264 11 41 3100307 9 24
310100 5 20 2100267 8 33 3100309 9 7
310101 6 19 2100267 11 29 3100310 8 13
310102 12 70 2100902 15 13 3100329 13 13
310106 4 4 3100330 13 43
2110191 10 37 3100331 13 30
320008 13 23 2110361 8 43 3100332 13 22
320009 13 28 3100338 7 26
3100006 4 36 3100345 13 12
330000 7 21 3100006 14 4 3100356 13 29
330011 2 20 3100008 26 20 3100370 13 5
330016 10 20 3100016 2 10 3100371 13 21
330017 7 1 3100033 23 3 3100384 3 21
330019 2 bl 3100061 13 11 3100384 19 3
3100087 25 13 3100386 3 22
340000 1 26 3100099 4 5 3100386 19 4
340001 10 33 3100110 8 9 3100392 13 46
340003 8 45 3100112 8 10 3100533 8 53
340003 11 31 3100122 5 12 3100600 14 29
340003 12 59 3100123 5 15 3100601 14 28
340034 1 13 3100127 5 13 3100602 14 24
3100127 6 14 3100603 14 27
350009 3 20 3100129 6 7 3100604 14 6
350009 19 6 3100131 5 10 3100605 14 12
3100132 5 11 3100607 14 5
910000 24 10 3100142 10 38 ' 3100608 14 14
910001 24 7 3100145 10 44 3100609 16 25
910003 24 14 3100146 10 43 3100610 16 20
3100147 10 28 3100611 15 2
911001 24 6 3100149 10 31 3100612 15 4
911002 24 5 3100150 10 27 3100613 15 6
911006 24 9 3100151 10 32 3100614 16 19
911060 24 19 3100157 10 14 3100616 15 15



INDEX

VG2790 Page =5
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3100623 12 12 3139029 19 13 3500027 4 29
3100623 14 26 3139030 19 11 3500028 4 26
3100625 14 1 3139031 19 15 3500029 4 27
3100626 14 10 3139200 5 27 3500030 4 21
3100636 14 34 3500031 4 23
3150143 13 36 3500032 4 24
3101315 20 3 3150151 13 42 3500033 4 32
3101320 18 1 3500034 4 33
3101320 21 2 3160138 9 12 3500035 4 34
3101321 18 2 3500036 4 35
3101321 21 4 3180100 10 3 3500037 4 37
3101754 11 40 3500038 4 38
3200013 2 47 3500039 4 22
3103000 25 12 3200112 7 15 3500040 4 19
3200116 7 23 3500041 4 14
3107072 20 7-1 3200118 7 22 3500044 4 10
3107282 20 7-3 3200132 20 2 3500045 4 11
3107282 20 7-4 3200215 11 7 3500046 4 15
3107303 8 19 3200236 13 15 3500047 4 12
3107303 20 18 3200237 13 14 3500048 4 13
3107303 22 3 3200238 13 17 3500050 4 9
3107304 8 20 3500051 6 1
3107304 18 16 3201355 12 21 3500054 6 6
3107304 20 19 3500056 6 8
3107306 8 24 3204021 4 6 3500060 6 17
3107306 20 20 3500062 6 22
3107306 22 5 3207146 20 14 3500064 6 23
3107311 8 21 3207148 20 10 3500065 6 44
3107311 20 22 3500066 6 39
3240072 12 58 3500067 6 45
3108210 19 10 3500068 6 11
3108212 19 14 3260010 5 9 3500069 6 10
3260011 6 9 3500070 6 31
3109040 18 22-1 3500071 6 30
3109042 18 22-2 3400261 13 20 3500072 6 27
37109044 18 22-3 3500073 6 28
3108300 10 1-1 3500004 1 24 3500074 6 32
3109302 10 1-2 3500005 1 23 3500075 6 33
3500006 13 45 3500076 6 29
3130017 2 33 3500007 1 19 3500077 6 34
3130032 2 30 3500008 2 45 3500079 6 36
3130040 2 48 3500012 2 12 3500081 9 1
3130041 2 49 3500021 4 17 3500082 9 2
3500022 4 20 3500084 9 4
3139005 1821-1 3500023 4 30 3500086 9 10
3139006 1821-2 3500024 4 31 3500091 7 14
3139007 1821-3 3500025 4 25 3500095 4 7
3132028 19 12 3500026 4 28 3500096 4 54



INDEX

VG2790 Page = 6
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
3500097 9 28 3500162 12 16 3500274 10 8
3500100 7 3 3500163 12 23 3500278 6 47
3500101 5 1 3500164 12 28 3500281 3 19
3500104 5 6 3500165 5 22 3500281 19 5
3500105 12 10 3500166 5 23 3500282 3 23
3500109 5 16 3500167 5 29 3500284 3 15
3500111 5 19 3500171 10 34 3500285 3 17
3500113 12 30 3500172 10 45 3500286 3 13
3500114 12 34 3500174 10 41 3500287 3 10
3500115 12 33 3500175 10 6 3500288 3 18
3500116 12 31 3500176 10 23 3500291 8 39
3500118 12 37 3500177 10 21 3500292 8 b5
3500119 12 17 3500178 10 22 3500293 8 35
3500120 12 47 3500179 10 13 3500294 8 38
3500121 12 46 3500180 10 19 3500295 8 46
3500122 12 38 3500190 12 71 3500296 8 30
3500123 12 41 3500201 1 1 3500297 20 1
3500124 12 24 3500202 3 27 3500299 8 50
3500126 12 57 3500203 4 39 3500300 8 32
3500127 12 13 3500204 4 40 3500304 8 4
3500128 12 8 3500205 4 43 3500305 8 28
3500129 12 4 3500206 4 48 3500309 4 53
3500130 12 3 3500207 1 6 3500310 7 2
3500131 12 1 3500208 4 50 3500402 13 4
3500132 12 55 3500223 2 22 3500403 6 16
3500133 12 52 3500224 2 1 3500404 13 33
3500136 12 50 3500226 2 3 3500407 4 18
3500137 . 12 61 3500227 2 5 3500408 12 35
3500138 12 56 3500228 2 6 3500410 13 32
3500139 12 62 3500229 13 9 3500411 12 19
3500141 12 64 3500230 2 46 3500412 13 1
3500142 11 16 3500232 3 39 3500413 5 25
3500143 11 12 3500233 2 39 3500415 13 26
3500146 11 8 3500234 3 40 3500418 13 31
3500147 11 1 3500236 13 44 3500419 5 32
3500148 11 2 3500237 3 42 3500422 13 19
3500149 11 4 3500238 3 33 3500423 13 24
3500150 11T 21 3500240 3 43 3500424 13 27
3500151 11 20 3500242 3 50 3500425 13 35
3500152 11 5 3500245 3 47 3500426 10 11
3500153 11 23 3500246 3 48 3500430 1 3
3500154 11 6 3500247 3 51 3500431 1 7
3500155 11 26 3500249 3 55 3500432 2 9
3500156 11 28 3500250 3 54 3500450 19 2
3500157 11 30 3500256 2 18 3500451 19 8
3500158 11 32 3500269 3 25 3500465 19 1
3500160 11 38 3500270 3 32 3500466 3 29
3500161 11 36 3500271 3 34 3500603 23 1



INDEX

VG2790 Page = 7
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3500605 23 2 3507054 8 17-4 3509017 17 7
3500615 7 11 3507060 22 1 3509018 17 13
3500616 7 19 3507061 22 9 3509019 17 11
3500617 7 17 3507064 22 15 3509025 22 12
3500634 17 3 3507065 22 16 3509026 22 17
3500635 17 4 3507074 20 7-2 3509060 21 6
3500697 15 33 3507083 22 14-1 3509061 21 7
3500698 15 46 3507084 22 14-2 3509062 21 5
3500699 16 33 3507085 22 19 3509202 5 31
3500700 25 1 3507087 22 20 3509320 9 25
3500701 26 6

3508003 19 16 4109403 1 28
3501122 15 50 3508019 7  9-1
3501250 15 41 3508019 17  6-1 9611074 26 13
3501252 15 36 3508020 7 9-2
3501253 15 47 3508020 17 6-2 9620003 25 3
3501254 15 39 3508021 7 9-3 9620008 25 11
3501259 15 34-2 3508021 17 6-3 9620202 26 9
3501260 15 34-1 3508025 18 5-1 9620210 25 8
3501265 15 45 3508026 18 5-2 9620631 24 2
3501270 15 14 3508031 17 1-2 9620666 24 22
3501271 15 28 3508031 17 12-1 9620670 24 3
3501272 15 27 3508032 17 1-3 9620673 24 8
3501275 15 30 3508032 17 12-2 9620675 24 11
3501276 15 26 3508033 17 1-4 9620678 24 23
3501280 15 24 3508033 17 12-3 9620679 24 24
3501281 14 19 3508040 17 1-1 9620680 24 25
3501282 15 23 3508040 17 12-4 9620681 24 26
3501283 15 18 3508041 18 9-1 9620688 24 18
3501284 15 20 3508074 17 10 9620689 24 4
3501289 15 31-2 3508086 18 9-2 9620690 24 21
3501290 15 31-1 3508087 18 9-3 9620691 24 20
3501295 15 44 3508087 21 1 9620696 24 1
3501805 1 18 3508125 22 13-1 9620700 24 17
3501806 1 10 3508126 22 13-2 9620703 24 16
3501807 1T 11 3508127 22 18-
3501808 1 12 3508128 22 18-2 9710056 25 10
3501809 1 16
3501811 1 15 3509005 11 18 9720160 25  9-1
3501812 2 37 3509007 11 17 9720161 25 9-3
3501813 2 27 3509007 18 6 9720162 25 9-2
3501814 2 16 3509010 17 2 9720163 25 9-4
3501815 2 4 3509010 18 10
3501818 11 10 3509010 19 17

3509012 11 49
3507002 8 17-2 3509012 18 7
3507050 8 17-3 3509015 17 8
3507052 8 17-1 3502016 17 9



Yyjamato

PIRED VEERAE
YAMATO SEWING MACHINE MFG. CO,LTD.

P/N 9710080(P)
No. 2 Edited in 2007.3

(VG2790) Printed in Japan 2007.3.1H @©)



	Contents/目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS & EYE GUARD
	[P4]   ブッシュ及びアイガード関係
	[P5]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P5]   針受ケ及び下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] LUBRICATING MECHANISM
	[P13] 給油機構
	[P14] PULLER MECHANISM EXCLUSIVE PARTS(1)
	[P14] プラー機構専用部品(1)
	[P15] PULLER MECHANISM EXCLUSIVE PARTS(2)
	[P15] プラー機構専用部品(2)
	[P16] PULLER MECHANISM EXCLUSIVE PARTS(3)
	[P16] プラー機構専用部品(3)
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P17] VG2790-1□□□-T1N, T4N, T1A, T2A, T4A
	[P18] VG2790-1□□□-K1N, K4N, SM
	[P19] VG2790-1□□□-T2N-31, T2N-41, K4N-51
	[P20] VG2790-1□□□-WF2
	[P21] VG2791-156M-K4N
	[P22] VG2792, 2792P

	[P23] EXTRA PARTS
	[P23] 特注部品
	[P24] THREAD STAND
	[P24] 糸立台
	[P25] ACCESSORIES(1)
	[P25] アクセサリ関係(1)
	[P26] ACCESSORIES(2)
	[P26] アクセサリ関係(2)
	[P27] WARNING LABLE
	[P27] 警告ラベル
	[P28] LIST of MAIN SPARE PARTS(1)
	[P28] 主要部品リスト(1)
	[P29] LIST of MAIN SPARE PARTS(2)
	[P29] 主要部品リスト(2)
	[P30] LIST of MAIN SPARE PARTS(3)
	[P30] 主要部品リスト(3)
	[P31] INDEX
	[P31] 索引



